

CERTIFICATE OF TEST

N° CFP-17.028

Date certificate: 04/04/2017**Test samples:**
Sample A: Coated PP fabric – heavy coated
Sample B: Uncoated PP fabric – heavy uncoated
Sample C: Coated PP fabric – light coated
Sample D: Uncoated PP fabric – light uncoated**By order of:** **DIV-Trades d.o.o.**
Novosadski put 21
21400 Backa Palanka
Serbia**Executed tests:** Determination of the overall migration behaviour as recorded in the Belgian Legislation RD 03/07/2005 and amendments, the European Regulation No 1935/2004 and the European Regulation No 10/2011 and amendments.

Simulants and test conditions were selected following the European Regulation No 10/2011 and amendments, contact method was based on EN 1186-1, EN 1186-13 and EN 14338:

Used simulants:	Test conditions:
simulant E: Tenax® (modified polyphenylene oxide)	10 days at 40°C (OM2)

Test results: overall migration: < 10 mg/dm² for each sample.
The maximum limit for the overall migration is 10 mg/dm² or 60 mg/kg foodstuffs.

The results give evidence that the delivered tested tested samples are suitable for long term contact with dry foodstuffs, at room temperature or below if all monomers and other starting substances used for the manufacturing appear in the positive list (European Regulation No 10/2011 and amendments) and if the specific migration limits aren't exceeded.

The complete description of the presented material, the results and findings of the tests are given in the **report CFP-17.028 of the 04/04/2017** which is inextricable to this certificate.**The test results relate only to the items tested.**Eng. Maxence Wittebolle
General Manager*This certificate of test shall not be reproduced except in full without written approval of IBE-BVI.*